s LONCINiEs=

iR ELF AR E

LC2V90FD

Version number: LC/LT-2016-A

- EBESERADHRGERLE LONCIN MOTOR CO.,LTD.




F 14 B F £ i A (Instruction for use of parts catalogue)
AT BT AARIE 201641 F A B BT v R TR

This parts catalogue was prepared based on the latest information available as of January 2016.
TR 201641 H UG A ZF &R H BT .

See the parts catalogue news for any revision that is made after January 2016.

BT TAFRS, — U TR .

Always specify the part number when ordering a part.

EBEAE H kg i EE AT a5 SEbR A AMEA BT A .

Note that the illustrations can differ from the actual parts in shape.

T B AR H S ) N B AT S O I, AR AR AEIE 2 I TR RRAS T R 9 DRUEAE AT AT B fige S T RAASE FH 1) S AR 1 22 344 H ¢
EVARA BT ET IRA . IR ER BEBITIRAZ B O KT, 16 EH#E5LONCINEL & .

When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,

We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts
catalogue revision has been issued, please contact your LONCIN distributor.

~5l (Example)

FE] wmitEE — — Wk
No. Part No. Rl Description Quantity
1 380140013-0005 NALZ=HER BOLT, FLANGE M6x16 9
2 120230125-T470 SESLEARS COVER COMP.HEAD 1
3 380950400-T470 BEX CLIP,TUBE 1
4 380741143-T470 BRE TUBE, BREATHER 1

“FiHEE (Quantity) A2 HREUE R IR 1Z 07 HE TR # O HCR
The number given in the “Quantity.” column indicates the quantity of parts used in the section described in that block.

DFFHENO.

-"means the number require 0 QTY.



ATk LE R (CYLINDER HEAD ASSY)

@ 1
Pd

SELLIE

§—12

. ( CYLINDER HEAD ASSY)

i Af14 (CRANKCASE)

2 €
P9

‘5"

45 % (CRANKCASE COVER)

Q
¥
N I}

&,
o G Nlel| -
~ 1 -
CTI /E\?l S ]I? 3

11




&% (AIR CLEANER)

)

s
s
I

8

N,

jg#s (AIR CLEANER)

v

s
ZX
.

PG (CONTROL) ML

W% (MUFFLER)




S§3k15 % (CYLINDER HEAD ASSY)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
1 380140103-0004 ANASLA=MIZR BOLT, FLANGE M6x%25 4
2 120230150-T230 Lk 5 () COVER COMP.HEAD 1
3 120250058-T230 SESLEZ TR PACKING ,HEAD COVER 1
4 380140454-0002 ANASLA=MIEE BOLT, FLANGE M10x65 6
5 380180139-T470 ey BOLT,STUD,EX. 8x42 2
6 120080690-T230 Lk () HEAD COMP.,CYLINDER 1
7 270960025-0001 KAEFE FTTC SPARK PLUG 1
8 120150227-T230 SELSLBH B GASKET,CYLINDER HEAD 1
9 380600122-0001 SENTA12%12 PIN, DOWEL 2
10 160190095-T230 TR G COWLING 1
11 380140013-0005 ANASLA=MIZE BOLT, FLANGE M6x16 2




AESLIE R (CYLINDER HEAD ASSY)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
1 110690101-T230 Hlim R & OIL FILLER CAP.ASSY 1
2 380140103-0004 ANASLA=MIZR BOLT, FLANGE M6x%25 4
3 120230151-T230 Lk 5 () COVER COMP.HEAD 1
4 380140454-0002 ANASLA=MIEE BOLT, FLANGE M10x65 6
5 120250058-T230 SESLEZ TR PACKING ,HEAD COVER 1
6 270960025-0001 KAEFE FTTC SPARK PLUG 1
7 120080691-T230 ALk () HEAD COMP.,CYLINDER 1
8 120150227-T230 SELSLBH B GASKET,CYLINDER HEAD 1
9 380600122-0001 SENTA12%12 PIN, DOWEL 2
10 380180139-T470 ey BOLT,STUD,EX. 8x42 2
11 160190096-T230 TR TR () COWLING 1
12 380140013-0005 ANASLA=MIER BOLT, FLANGE M6x16 2




Hi%h4844< (CRANKCASE)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
1 380140077-0005 ANASLA=MIZR BOLT, FLANGE M6x%20 5
2 160190089-T230 ESSRE SHROUD COMP 1
3 380850023-T230 WL F IR % STUD 2
4 380650652-T230 HE OIL SEAL 43x55x7 1
5 281890008-T230 HUBRIPES OIL PROTECTION DEVICE 1
6 380140013-0005 ANASLA=MIZE BOLT, FLANGE M6x16 8
7 160190090-T230 ESSRE SHROUD COMP 1
8 110260001-T240 BEIRE BOLT, DRAIN PLUG 2
9 380450591-0001 R WASHER, PLAIN 2
10 380780084-T240 Bk JOINT 1
11 380450514-0002 R WASHER 1
12 150350041-T230 HRRIRsRES OIL FINE FILTER COMBINATION 1
13 150840002-0002 HUHE s 2 BT BOLT,OIL FILTER 1




i #3518 ( CRANKCASE)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
14 380840812-T372 GaEalic) "O" RING 1
15 110810325-T230 B AMFE 1A CRANKCASE 1
16 380630254-0001 L BEARING 2
17 171630026-T230 VERE SHAFT,GOVERNOR ARM 1
18 380650377-T240 HE OIL SEAL, ¢8%xp14x5 1
19 380570024-0003 VANREE]E] OPEN CLIP 1
20 150310018-T230 €K STRAINER 1
21 140250008-T390 IR VALVE,CHAMBER 1
22 380140067-0003 ANASLA=MIEE BOLT, FLANGE M6x12 1
23 110850025-T230 I I Al o 2 GASKET,BREATHER CHAMBER 1
24 110840035-T230 TP R il 25 B CAP,BREATHER CHAMBER 1
25 380741182-T230 WEE TUBE BREATHER 1
26 380950212-T240 =83 CLIP 2




i #3518 ( CRANKCASE)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
27 270360125-T230 N ER A BB STARTER MOTOR 1
28 380140191-0004 ANASLA=MIZR BOLT, FLANGE M8x95 2
29 160190091-T230 ESSRE SHROUD COMP 1
30 270880204-T230 LEIRREEPiner RECTIFIER 1
31 380370048-0001 NAEEZ=HIZE NUT,FLANGE,M6 2




\
¢
.
—9
2293 W
%43 (CRANKCASE COVER)

F5 B mS - L HE
Ser NG, Dart No, FHHRW Description Quantity
1 380140339-0001 AASLEZHIZR BOLT, FLANGE M8x50 11
2 380650651-T230 SR OIL SEAL 43x55x7 1
3 110820151-T230 Bh A = CRANKCASE COVER 1
4 380600123-T370 SENLA PIN, DOWEL 10x12 2
5 171750016-T240 RN ER GOVERNOR ASSY. 1
6 110830065-T230 Bh A = B R PACKING, CASE COVER 1
7 380140067-0003 AASLEZHIZR BOLT, FLANGE M6x12 3
8 110690089-T230 HUMRAS OIL FILLER CAP.ASSY 1
9 110690095-T230 HUMRAS OIL FILLER CAP.ASSY 1
10 283690004-T270 SRR IREER OIL PRESSURE SENSOR 1
11 380780084-T240 L JOINT 1
12 380450514-0002 ERE WASHER 1
13 150290031-T230 HLRIEN OIL STRAINER 1




\
7—9
,8ﬁ
—9
Hhi#E= ( CRANKCASE COVER)
Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
14 150340017-T230 HLIHTJE ) 75 CAP,OIL STRAINER 1
15 150080047-T230 MZEAL S OIL PUMP DRIVE SPINDLE 1
16 380640016-0001 BK FRICTION BALL 1
17 381150370-T240 EZ SPRING,FRICTION 1
18 150050045-T230 R F INTERNAL ROTOR 1
19 150060043-T230 VAL EXTERNAL ROTOR 1
20 380840976-T230 GoEalic) "O" RING 1
21 380600121-T041 jrg A PIN, DOWEL 8x10 2
22 150040038-T230 HRE OIL PUMP COVER 1
23 380140077-0005 ANASLA=MIZR BOLT, FLANGE M6x20 3
24 150070030-T240 BSR MENES OIL PUMP DRIVEN GEAR 1
25 381350016-T116 & PIN, LOCK 1




Hifh 352 (CRANKSHAFT_PISTON)

= o = ¥ = *b =
< e’f = g;jfﬁ? B ST Description - iity
1 130070155-T190 FEENAES RING SET,PISTON 2
2 130030233-T124 EE PISTON 2
3 380560057-T110 M2 4B CLIP,PISTON PIN 4
4 130060034-T110 TEEMH PIN,PISTON 2
5 130150117-T230 EM CONNECTING ROD ASSY 2
6 130290543-T230 R R ER 4 CRANKSHAFT ASSY 1




S £% (ROCKER,CAMSHAFT)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
1 140320002-T110 K1 JEZEENE ROTATOR, VALVE 4
2 140390015-T11D K|I9ik VALVE LOCKER 8
3 140380021-T11D RINE: RS RETAINER, VALVE SPRING 4
4 140340025-T11D KIAFE SPRING, VALVE 4
5 140400012-T110 RS SEAL, VALVE STEM 2
6 140360010-T110 KA BZEE SEAT, VALVE SPRING 4
7 500550082-T230 K|IEH VALVE ASSY. 2
8 380370048-0001 NAEEZ=HIZS NUT,FLANGE,M6 4
9 380180180-T230 XSk 2 A BOLT,STUD M6/8x40 4
10 140450071-T230 S|EBAS ROCKER ARM ASSY. 4
11 140670005-T080 BITES PUSH ROD 4
12 140690004-T110 EAE LIFTER, VALVE 4
13 140020141-T230 hiCHIAES CAMSHAFT ASSY. 1




REEpLE T, X2 (FLYWHEEL)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
1 270190038-T230 70 HL R JBL CHARGING COIL ASSY. 1
2 380190008-0005 7S A ERETM6x20 SOCKET HEAD CAP SCREW M6x20 4
3 270020145-T230 ACEh IR FLYWHEEL COMP 1
4 380451020-T230 - 34 [ WASHER 1
5 380140457-0001 ANASLA=MIZR BOLT, FLANGE M12x35 1
6 160180038-T230 it FAN COOLING 1
7 380140077-0005 ANASLA=MIER BOLT, FLANGE M6x%20 6
8 160210124-T230 s B A FAN COVER ASSY. 1
9 380140103-0004 ANASLA=MIEE BOLT, FLANGE M6x%25 2
10 380140013-0005 ANASLA=MIZR BOLT, FLANGE M6x16 2
11 380330056-0001 EHIANE RS NUT M6 2
12 271810036-T230 EEEES PP START SWITCH ASSY. 1
13 273440002-T230 Jia A L LR WIRE, START SWITCH 1




¥ F &R ( FLYWHEEL)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
14 380140054-0003 ANASLA=MIZR BOLT, FLANGE M6x30 4
15 270920374-T230 FUKZR B () COIL ASSY.,IGNITION 1
16 270920373-T230 Rk 2P (1) COIL ASSY.,IGNITION 1
17 160010089-T230 TR B A OIL COOLER ASSY. 1




St

{1k %% (CARBURETOR)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
1 380140375-0001 ANASLA=MIZR BOLT, FLANGE M6x85 4
2 180280103-T230 TUEREE CRAL BASE,AIR CLEANER 1
3 170430192-T230 LR E PACKING .,CARBURETOR 1
4 170021684-T230 A3 A CARBURETOR ASSY. 1
5 170430191-T230 gos:E s e PACKING .,CARBURETOR 1
6 380140054-0003 N S A AR BOLT, FLANGE M6x30 2
7 180420661-T230 HAE CONNECTOR 1
8 170430190-T230 LR E PACKING .,CARBURETOR 2
9 170440101-T230 o i 2 R R SPACER, CARBURETOR 1
10 170430189-T230 L [oi:: Bt = el PACKING .,CARBURETOR 2
11 380140006-0005 ANASLA=MIZE BOLT, FLANGE M8x45 4
12 180420660-T230 HAE INTAKE MANIFOLD 1
13 380950188-0001 S CLAMP,PIPE 1




{£im2s (CARBURETOR)

Fs FHHRS = - HE
Ser.No. Part No. bt AT Description Quantity
14 170470013-T230 FRIHSR 2R BRACKET,FUEL PUMP 1
15 170460010-T381 SRR FUEL PUMP ASSY 1
16 380140077-0005 ANASLA=MIZE BOLT, FLANGE M6x20 2
17 380960120-0004 RiEHES CLIP ASSY. 6
18 380750891-T230 HE FUEL PIPE 2
19 380741242-T230 BRE TUBE, BREATHER 1
20 380750674-T53A THE FUEL PIPE 1
21 170010040-T400 ootz DAt FUEL FILTERS 1




12

W#E#% %] (CONTROL)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
1 380140013-0005 ANASLA=MIZR BOLT, FLANGE M6x16 4
2 171730058-T230 AR SZ R FUEL CONTROL ASSY. 1
3 120550025-T230 mE SUSPEND EAR 1
4 380140067-0003 ANASLA=MIEE BOLT, FLANGE M6x12 2
5 171600101-T230 VB RGE E GOVERNOR SPRING 1
6 171620042-T230 ARz 42 GOVERNOR BRACKET 1
7 380370066-0002 ANAEE=EIZE M6 NUT, FLANGE 1
8 380250003-0002 R SR I E (O K )R Ae BOLT, QUADRATE HEAD 1
9 171610032-T230 TRINENES SPRING, THROTTLE RETURN 1
10 171590034-T230 I IRIAT ROD,GOVERNOR 1
11 171650037-T230 FR X THIAT CHOKE LINKAGE 1
12 172920010-T230 FEXIIFEWAS CHOKE LEVER 1
13 171210577-0001 MIRETAES ACCELERATOR, ROPE 1




12

13
A $EHl ( CONTROL)
F5 FHHERES = - HE
Ser.No. Part No. = AR Description Quantity
14 171680140-T230 MBI TS CONTROL ASSY. 1

15 173710004-0003 HITFWBRE SLEEVE,CONTROL 1




11

12
VEH %A (CONTROL)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
1 380140013-0005 ANELUAZHIZER BOLT, FLANGE M6x16 4
2 171730058-T230 RS E R FUEL CONTROL ASSY. 1
3 120550025-T230 RE SUSPEND EAR 1
4 380140067-0003 ANELAZHIZR BOLT, FLANGE M6x12 1
5 171600101-T230 R E GOVERNOR SPRING 1
6 171620042-T230 AR 22 GOVERNOR BRACKET 1
7 380370066-0002 NEEZHIZE M6 NUT, FLANGE 1
8 380250003-0002 R X SR B E (75 3K) iR g BOLT, QUADRATE HEAD 1
9 171610032-T230 BEENHE SPRING,THROTTLE RETURN 1
10 171590034-T230 SHITHIAT ROD,GOVERNOR 1
11 171650037-T230 RBX 44T CHOKE LINKAGE 1
12 172920010-T230 X IFERAS CHOKE LEVER 1




Z3e%e (AIR CLEANER)

Fs FHHRS = - HE
Ser.No. Part No. Fabtr AT Description Quantity
1 180020821-T230 iR as AIR CLEANER 1
2 180070244-T230 YA ek R COVER, AIR CLEANER 1
3 180100104-T230 TIERHIEOH G ELEMENT, AIR CLEANER 1
4 180280102-T230 7 YE S P BASE,AIR CLEANER 1
5 380140067-0003 ANASLA=MIZR BOLT, FLANGE M6x12 2
6 380140375-0001 ANASLA=MIZE BOLT, FLANGE M6x85 1




2uji8% ( AIR CLEANER)

Fs EHHRS = - #HE
Ser.No. Part No. Tt A Description Quantity
1 180020865-T230 Pt AIR CLEANER 1
2 180180169-T230 TIRREEE CONNECTING TUBE, AIR CLEANER 1
3 180290046-T240 ZS VR A AR (B BRACKET,AIR CLEANER 1
4 140340024-T010 TR (D VALVE SPRING 1
5 380140336-0001 7N A SR 22 TR AR (PR BOLT, FLANGE M8x60 1
6 180280071-T240 20 R 28 A BASE,AIR CLEANER 1
7 180100083-T240 TRa RS HEHE ELEMENT, AIR CLEANER 1
8 180100082-T240 ERFIRSHS ELEMENT, AIR CLEANER 1
9 180070195-T240 P ser foay U COVER, AIR CLEANER 1
10 380140375-0001 ANASLE=HIZR BOLT, FLANGE M6x85 1
11 380140067-0003 ANASLA=HIEE BOLT, FLANGE M6x12 2
12 180220029-T230 R ER R R SUPPORTING PLATE,AIR CLEANER 1

2

N
w

380140040-0005

N SOA=HIRE

BOLT, FLANGE M8x16




HEE (MUFFLER)

Fs FHHRS = - HE
Ser.No Part No. Fabtr AT Description Quantity
1 180650120-T230 BSOBEHB GASKET,MUFFLER 1
2 180571987-T230 e Vakis MUFFLER 1
3 380340005-0009 7N SR B NUT, M8 4
4 380140040-0005 7N SR 25 TH AL BOLT, FLANGE, M8x16 2




e LONCINEsS

EZEBERANNTRMBERAFA
Loncin motor co., Ltd.

Ha. ERWARKX AL TN REXIER KEIIS
Add:No.99Hualong Road,Jiulongpo District,Chongging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com

Website:www.loncinengine.com

PRINTED IN CHINA




